SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX40MIMO_Ant1_6845

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.50 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None |
Peak Power -2.48 dBm RBW 500.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-100.000 MHz -68.160 MHz | 500.000 kHz 6.77673 GHz -54.61 dBm -52.13 dB -12.13 dB
-68.160 MHz -45.440 MHz | 500.000 kHz 6.77695 GHz -54.73 dBm | -52.25 dB -12.31dB |
-45.440 MHz -23,720 MHz | 500.000 kHz 6.80617 GHz -42.26 dém -39.78 d& -14.21 dB
23.720 MHz | -22.720 MHz | 500.000 kHz 6.82129 GHz -37.22 dBm 1
720 MHz 23,720 MHz | 500.000 kHz 6.86871 GHz .04 dem |
23.720 MHz 45,440 MHz | 500.000 kHz 6.86881 GHz -37.12 dBm 2 |
45.440 MHz 68.160 MHz | 500.000 kHz 6.91299 GHz -55.82 dBm -53.34dB | -13.43d8 |
68.160 MHz 100,000 MHz | 500.000 kHz 6.91335 GHz -55.87 dBm -53.39 dB -13.39.dB |
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Spectrum I
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -3.46 dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -100.000 MHz ___ -67.680 MHz | 500.000 kHz 6.77683 GHz S6.61dBm | -53.15dB | -13.15dB
-67.680 MHz -45,120 MHz | 500.000 kHz 6.77735 GHz -56.72 dBm | -53.26 dB -13.28 dB |
-45.120 MHz -23.560 MHz | 500.000 kHz 6.82131 GHz -38.38 dBm -34.92 dB -14.87 dB
| 23.560MHz | -22.560 MHz | 500.000 kHz 6.82145 GHz -38.39 dBm -34.93 dB -15.13dB |
22.560 MHz 23,560 MHz | 500.000 kHz 6.86855 GHz -37.43 dBm -33.97 dB -14.17.dB |
23.560 MHz 45,120 MHz | 500.000 kHz 6.86857 GHz -37.34 dBm -33.87 d& -13.87 dB |
45.120 MHz 67.680 MHz | 500.000 kHz | 6.91239 GHz -56.61 dBm -53.15dB |
67.680 MHz 100,000 MHz | 500.000 kHz 6.91291 GHz -56.49 dBm 3.03 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX40MIMO_Ant1_6885

Spectrum

Ref Level 10.00 d8m
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Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -2.62 dBm RBW 500.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-100.000 MHz -67.800 MHz 500.000 kHz 6.81713 GHz -54.72 dBm -52.10 dB -12.10 dB
-67.800 MHz -45,200 MHz | 500.000 kHz 6.81735 GHz -54.75 dBm | -52.13 dB -12.21dB |
-45,200 MHz -23.600 MHz 500.000 kHz 6.84325 GHz -43.57 dBm -40.95 dB -14.23 dB
-23.600 MHz | -22.600 MHz | 500.000 kHz 6.86141 GHz -36.91 dBm |
22.600 MHz 23,600 MHz S00.! kHz 6.90859 GHz .91 dBm |
23,600 MHz 45,200 MHz 500.000 kHz 6.90871 GHz -37.07 dBm X |
45.200 MHz 67.800 MHz 500.000 kHz 6.95265 GHz -55.88 dBm -53.26 dB | -13.34 dB |
67.800 MHz 100.000 MHz 500.000 kHz 6.95359 GHz -55.91 dBm -53.29 d8 -13.29 dB |
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Spectrum I
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Ref Level 10.00 dém Offset 16.30 dB Mode Sweep
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CF 6.885 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: None |

Peak Power -4.04 dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

[ -100.000 MHz ___ -68.040 MHz | 500.000 kHz 6.81657 GHz 57.36dBm | -53.32dB | -13.32dB_
-68.040 MHz -45.360 MHz | 500.000 kHz 6.81697 GHz -57.55 dBm | -53.51 dB -13.52 dB |
-45,360 MHz -23.680 MHz | 500.000 kHz 686119 GHz -39.30 dBm -35.26 dB -15.21 dB

| -23.680 MHz | 680 MHz | 500.000 kHz 6.86133 GHz -39.31 dBm -35.27 dB. -15.47 dB |
22.680 MHz 23,680 MHz | 500.000 kHz 6.90867 GHz -38.46 dBm -34.42 dB -14.62.dB |
23,680 MHz 45,360 MHz | S00.000 kHz 6.90877 GHz -38.00 dBm -34.05 d& -14.02.dB |
45.360 MHz 68.040 MHz | 500.000 kHz | 6.95295 GHz -57.56 dBm -53.52 dB |
68.040 MHz 100,000 MHz | 500.000 kHz 6.95361 GHz -57.40 dBm 3.36 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX40MIMO_Antl_6925

Spectrum

Ref Level 10.00 d8m
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Offset 16.55 d&
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10001 pts Span 200.0 MHz

Spectrum Emission Mask

Standard: None ‘

Peak Power -3.05dBm RBW 500.000 kHz

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
~100.000 MHz | -67.800 MHz | 500.000 KHz 5.85705 GHz S543dem | -52.38d8 123808 |
-67.800 MHz -45,200 MHz | 500.000 kHz 6.85729 GHz -55.62 dBm | -52.58 dB -12.63 dB |
-45,200 MHz -23.600 MHz 500.000 kHz 6.90139 GHz -37.72 dBm -34.67 dB -14.67 dB |
23600 MHz  -22.600 MHz | 500.000 kHz 6.90141 GHz 37.73dBm | -34.68 dB 1
22.600 MHz 23,600 MHz 500.000 kHz 6.94859 GHz -37.10 dBm .05 dB |
23,600 MHz 45,200 MHz 500.000 kHz 6.94861 GHz -36.76 dBm -33.71 dB |
45.200 MHz 67.800 MHz 500.000 kHz 6.99273 GHz -56.71 dBm -53.67 dB | -13.70 dB |
67.800 MHz 100.000 MHz 500.000 kHz 6.9933S GHz -57.46 dBm -54.41 d8 -14.41dB |
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Spectrum I
Ref Level 10.00 dBm Offset 16.44 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.85dBm RBW 500.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -100.000 MHz -68.040 MHz | 500.000 kHz 6.85683 GHz | S6.80dBm | -53.04dB | -13.04dB
-68.040 MHz -45.360 MHz | 500.000 kHz 6.85697 GHz -57.02 dBm | -53.17 d8 -13.18dB |
-45,360 MHz -23.680 MHz | 500.000 kHz 6.90123 GHz -38.90 dBm | -35.05 dB -15.01dB |
| -23.680 MHz 680 MHz | 500.000 kHz 6.90133 GHz -39.02 dBm -35.17 dB -15.37dB |
22.680 MHz 23,680 MHz | 500.000 kHz 6.94867 GHz -38.72 dBm | -34.87 dB -15.07.dB |
23,680 MHz 45,360 MHz | S00.000 kHz 6.94879 GHz -38.68 dBm -34.83 d8 -14.79.dB |
45.360 MHz 68.040 MHz | 500.000 kHz | 6.99295 GHz -57.33 dBm -53.48 d8 |
68.040 MHz 100,000 MHz | 500.000 kHz 6.99393 GHz -58.35 dBm 4.50 dB 2 |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX40MIMO_Antl_6965

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.50 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None |
Peak Power -2.39 dBm RBW 500.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-100.000 MHz -69.120 MHz | 500.000 kHz 6.89557 GHz -54.82 dBm -52.43 dB -12.43 dB
-69.120 MHz -46.080 MHz | 500.000 kHz 6.89605 GHz -54.79 dBm | -52.40 dB -12.49.dB |
-46.080 MHz -24.040 MHz | 500.000 kHz 6.92711 GHz -42.19 dém -39.80 d& -14.78 dB
-24.040MHz | -23.040 MHz | 500.000 kHz 6.94097 GHz_ -37.73 dBm |
.040 MHz 24,040 MHz | 5S00. kHz 6.98903 GHz -38.47 dBm |
24.040 MHz 46,080 MHz | S00.000 kHz 6.98905 GHz -37.92 dBm B |
46.080 MHz 69.120 MHz | 500.000 kHz 7.03407 GHz -57.24 dBm -54.85dB | -14.87 dB |
69.120 MHz 100,000 MHz | 500.000 kHz 7.03429 GHz -57.17 dBm -54.78 d8 -14.78 dB |
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Spectrum I
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
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Spectrum Emission Mask Standard: None |
Peak Power -3.64 dBm RBW 500.000 kHz ‘
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -100.000 MHz ___ -67.800 MHz | 500.000 kHz 6.89681 GHz 55.04dBm | -52.30dB | -12.30dB
-67.800 MHz -45.200 MHz | 500.000 kHz 6.89723 GHz -55.80 dBm | -52.16 dB -12.17.d8 |
-45,200 MHz -23.600 MHz | 500.000 kHz 6.94135 GHz -38.64 dBm -35.00 dB -14.98 dB
-23.600 MHz | -22.600 MHz | 500.000 kHz 6.94141 GHz -38.77 dBm -35.12 dB -15.32dp |
22.600 MHz 23,600 MHz | 500.000 kHz 6.98859 GHz -37.92 dBm -34.28 dB -14.48.dB |
23.600 MHz 45,200 MHz | 500.000 kHz 6.98863 GHz -37.27 dém -33.63 d& -13.62 dB |
45.200 MHz 67.800 MHz | 500.000 kHz | 7.03279 GHz -57.64 dBm -54.00 d8 |
67.800 MHz 100,000 MHz | 500.000 kHz 7.03331 GHz -57.51 dBm 3.87 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX40MIMO_Ant1_7085

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.37 dB Mode Sweep
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Spectrum Emission Mask Standard: None |
Peak Power -2.83 dBm RBW 500.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~100.000 MHz ~67.920 MHz | 500.000 kHz 7.01703 GHz 55.19 dBm 52.36 dB ~12.36 dB
-67.920 MHz -45.280 MHz | 500.000 kHz 7.01721 GHz -55.17 dBm | -52.34 dB -12.41dB |
-45.280 MHz -23.640 MHz | 500.000 kHz 7.06135 GHz -37.44 dém -34.61 d& -14.61 dB
-23.640MHz | -22.640 MHz | 500.000 kHz 7.06137 GHz_ -37.58 dBm |
.640 MHz 23.640 MHz | 500. kHz 7.10863 GHz -37.34 dBm |
23.640 MHz 45,280 MHz | 500.000 kHz 7.10865 GHz -37.12 dBm 8 |
45.280 MHz 67.920 MHz | 500.000 kHz 7.15275 GHz -57.33 dBm -54.50dB | -14.59.dB |
67.920 MHz 100,000 MHz | 500.000 kHz 7.15309 GHz -57.23 dBm -54.41 dB -14.41dB |
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Spectrum Emission Mask

Standard: None

RBW 500.000 kHz ‘

Peak Power -3.45dBm
Range Low Range Up RBW | Frequency | Power Abs Power Rel ALimit

[ -100.000 MHz | -67.200 MHz | 500.000 kHz ~7.01525GHz | -57.03dBm | -53.50d8 __ -13.50dB
-67.200 MHz -44.800 MHz 500.000 kHz 7.0178S GHz -57.07 dBm | -53.62 dB -13.65dB |
-44.800 MHz -23.400 MHz | 500.000 kHz 7.06159 GHz -37.91 dém -34.47 de -14.46 dB
23.400MHz  -22.400 MHz | 500.000 kHz 7.06161 GHz -38.34 dBm 34.89d8 1500 dB |
22,400 MHz 23,400 MHz 500.000 kHz 7.10839 GHz -37.47 dBm -34.03 dB -14.23d8 |
23.400 MHz 44,800 MHz 500.000 kHz 7.10841 GHz -37.63 dBm -34.18 dB -14.18 d8 |
44.800 MHz 67.200 MHz | 500.000 kHz | 7.15217 GHz -58.30 dBm -54.86 dB |
67.200 MHz 100.000 MHz 500.000 kHz 7.15327 GHz -58.19 dBm 4.75 dB |

w7

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number

1 A2-238 of 256



SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX80MIMO_Ant1_5985
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Spectrum Emission Mask
Peak Power

Standard: None

-2.88 dBm

Span 400.0 MHz

RBW 1.000 MHz ‘

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit

[ -200.000 MHz _ -136.080 MHz | 1.000 MHz 5.84758 GHz 54.03 dBm 51.15d8 111508
-136.080 MHz -90.720 MHz | 1.000 MHz 5.84910 GHz -54.03 dBm | -51.16 dB -11.20dB |

-90.720 MHz -46.360 MHz 1.000 MHz 5.93858 GHz -38.96 dBm -36.08 dB -16.07 dB
46360 MHz | -45.350 MHz | 1.000 MHz S93866GHz | -30.02dem | -36.14cB 1
45.360 MHz .360 MHz 1.000 MHz 6.03134 GHz .18 dBm 5.30 dB |
46.360 MHz 90,720 MHz 1.000 MHz 6.05546 GHz -41.72 dBm -38.84 dB |
90.720 MHz 136.080 MHz 1.000 MHz 6.12106 GHz -55.14 dBm -52.26 dB | -12.27 dB |
136.080 MHz 200,000 MHz 1.000 MHz 6.12282 GHz -54.90 dBm -52.02 d8 -12.02 dB |
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Ref Level 10.00 dBm Offset 16.12 dB Mode Sweep
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Spectrum Emission Mask Standard: None |
Peak Power -2.04 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -200.000 MHz | -132.480 MHz | 1.000 MHz 5.85242 GHz 53.53dBm | -51.49dB | -11.49dB
-132.480 MHz -88.320 MHz 1.000 MHz 5.85266 GHz -53.60 dBm | -51.56 dB -11.60dB |
-88,320 MHz -45,160 MHz 1.000 MHz 5.93970 GHz -35.71 dém -33.67 dB -13.64 dB
-45.160 MHz -44.160 MHz 1.000 MHz 5.93986 GHz -35.93 dBm -33.89 dB. -14.29dp |
44.160 MHz 45.160 MHz 1.000 MHz 6.03014 GHz -35.41 dBm -33.37 dB -13.77.dB |
45.160 MHz 88.320 MHz 1.000 MHz 6.05426 GHz -39.35 dém -37.31de -12.84 dB |
88.320 MHz | 132,480 MHz | 1.000 MHz | 6.11746 GHz -55.02 dBm 52.98 d8 |
132,480 MHz 200.000 MHz 1.000 MHz 6.11758 GHz -54.89 dBm 2.85 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX80MIMO_Antl_6145
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Spectrum Emission Mask Standard: None |
Peak Power -3.74 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -136.320 MHz 1.000 MHz 6.00786 GHz 54.15 dBm ~50.41 dB ~10.41dB
-136.320 MHz -90.880 MHz | 1.000 MHz 6.00898 GHz -54.32 dBm | -50.57 dB -10.65 dB |
-90.880 MHz -46,440 MHz 1.000 MHz 6.05942 GHz -46.03 dBm -42.28 d8 -15.24 dB
-46.440 MHz | -45.440 MHz 1.000 MHz 6.09858 GHz_ -39.25 dBm |
45.440 MHz 6.440 MHz 1.000 MHz 6.19142 GHz .05 dem |
46.440 MHz 90.880 MHz 1.000 MHz 6.22706 GHz -45.34 dBm f |
90.880 MHz 136.320 MHz 1.000 MHz 6.28130 GHz -55.30 dBm -51.56dB | -11.56 dB |
136,320 MHz 200.000 MHz 1.000 MHz 6.28230 GHz -55.09 dBm -51.35 dB -11.35dB |
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Ref Level 10.00 dBm Offset 16.52 dB Mode Sweep
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Spectrum Emission Mask Standard: None |
Peak Power -2.36 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
~— -200.000 MHz | -134.160 MHz | 1.000 MHz 6.01070 GHz 52.13dBm | -49.77 dB | 977 dB
-134.160 MHz -89.440 MHz 1.000 MHz 6.01114 GHz -52.40 dBm | -50.04 dB -10.12.dB |
-89.440 MHz -45,720 MHz 1.000 MHz 6.05978 GHz -43.23 dBm -40.87 dB -13.64 dB
-45.720 MHz -44.720 MHz 1.000 MHz 6.09930 GHz -36.31 dBm -33.95 dB -14.35 dB 7‘
44.720 MHz 45.720 MHz 1.000 MHz 6.19070 GHz -36.24 dBm -33.88 dB -14.28.dB |
45.720 MHz 89.440 MHz 1.000 MHz 6.22778 GHz -42,61 dBm -40.25 d& -13.47 dB |
89.440 MHz 134.160 MHz | 1.000 MHz | 6.27902 GHz -54.34 dBm -51.98 d8 |
134.160 MHz 200.000 MHz 1.000 MHz 6.27938 GHz -54.19 dBm 1.83 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX80MIMO_Ant1_6385

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.63 dB Mode Sweep
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CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.77 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -135.360 MHZ 1.000 MHz 6.23966 GHz 54.42 dBm 51.64 dB 11.64dB
-135.360 MHz -90.240 MHz | 1.000 MHz 6.24982 GHz -54.61 dBm | -51.83 dB -11.88dB |
-90.240 MHz -46,120 MHz 1.000 MHz 6.33882 GHz -38.29 dém -35.52 de -15.51 dB
-46.120 MHz | -45.120 MHz 1.000 MHz 6.33890 GHz_ -38.46 dBm -35.69 dB 16,098 |
45.120 MHz 6,120 MHz 1.000 MHz 6.43110 GHz .62 dBm .85 dB -16.25dB |
46.120 MHz 90.240 MHz 1.000 MHz 6.43114 GHz -38.35 dBm -35.58 dB -15.58 dB |
90.240 MHz 135.360 MHz 1.000 MHz 6.52018 GHz -54.83 dBm -52.06 dB | -12.10dB |
135,360 MHz 200.000 MHz 1.000 MHz 6.52222 GHz -54.76 dBm -51.99 dB -11.99 dB |
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Spectrum Emission Mask Standard: None |

Peak Power -1.84 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -200.000 MHz | -133.440 MHz | 1.000 MHz 6.24722 GHz _ 54.13dBm | -52.08dB | -12.28dB |
-133.440 MHz -88,960 MHz 1.000 MHz 6.25158 GHz -54.30 dBm | -52.46 dB -12.46 dB |
-88.960 MHz -45,480 MHz 1.000 MHz 6.33946 GHz -36.15 dBm -34.31 dB -14.30 dB
-45.480 MHz -44.480 MHz 1.000 MHz 6.33954 GHz 22 dém -34.37 dB -14.77 dB 7‘
44.480 MHz 45.480 MHz 1.000 MHz 6.43046 GHz -36.69 dBm -34.85 dB -15.25dB |
45.480 MHz 88.960 MHz 1.000 MHz 6.43058 GHz -36.57 dBm -34.73 d& -14.71dB |
88.960 MHz 133.440 MHz | 1.000 MHz | 6.51834 GHz -55.11 dBm -53.27 dB |
133,440 MHz 200.000 MHz 1.000 MHz 6.51886 GHz -55.02 dBm 3.18 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX80MIMO_Antl_6465

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.32 dB Mode Sweep
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@ 1Rm View
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=50 dem
-60 dB
-70 dB
-80 d
CF 6.465 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -3.64 dBm RBW 1.000 MHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -134.640 MHZ 1.000 MHz 6.33034 GHz 54.74 dBm 51.10dB 11.10dB
-134.640 MHz -89.760 MHz | 1.000 MHz 6.33046 GHz -54.83 dBm | -51.19 dB -11.22.d8 |
-89.760 MHz -45,880 MHz 1.000 MHz 6.41910 GHz -38.99 dém -35.35 dé -15.35 dB
-45.880 MHz | -44.880 MHz 1.000 MHz 6.41914 GHz_ -39.02 dBm |
44.880 MHz 45.880 MHz 1.000 MHz 6.51086 GHz .22 dem |
45.880 MHz 89.760 MHz 1.000 MHz 6.51090 GHz -39.22 dBm B |
89.760 MHz 134.640 MHz 1.000 MHz 6.59914 GHz -55.02 dBm -51.38dB | -11.52d8 |
134.640 MHz 200.000 MHz 1.000 MHz 6.60054 GHz -54.95 dBm -51.31 dB -11.31dB |
Nig

(L

11AX80MIMO_Ant2_6465

Spectrum I

Ref Level 10.00 dém Offset 16.30 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
| 1
-10 dBm T T
-30 de /
-40.dp e
=50 dBm
-60 dB
-70 dBm
-80 dei
CF 6.465 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.28 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -200.000 MHz | -133.680 MHz | 1.000 MHz 6.33038 GHz _ 53.20dBm | -51.02dB | -11.02dB
-133.680 MHz -89.120 MHz 1.000 MHz 6.33138 GHz -53.32 dBm | -51.04 d8 -11.06 dB |
-89.120 MHz -45.560 MHz 1.000 MHz 6.41942 GHz -36.60 dBm -34.32 dB -14.32 dB
-45.560 MHz -44.560 MHz 1.000 MHz 6.41946 GHz -36.70 dBm -34.42 dB -14.83dB |
44.560 MHz 45.560 MHz 1.000 MHz 6.51054 GHz -36.86 dBm -34.59 dB -14.99.dB |
45.560 MHz 89.120 MHz 1.000 MHz 6.51062 GHz -36.42 dBm -34.14 d& -14.13dB |
89.120 MHz 133.680 MHz | 1.000 MHz | 6.59850 GHz -54.46 dBm -52.19 d8 |
133,680 MHz 200.000 MHz 1.000 MHz 6.60158 GHz -54.35 dBm 2,08 dB . |
— r
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Sporton International Inc. (KunShan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX80MIMO_Ant1_6545

Spectrum
Ref Level 10.00 dBm Offset 16.43 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
1
-10 dBém f T
-20 dei
-30 d8
-40d
=50 dem
-60 dB
-70 dB
-80 d
CF 6.545 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -3.38 dBm RBW 1.000 MHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -133.680 MHz 1.000 MHz 6.41078 GHz 54.42 dBm ~51.04 dB ~11.04dB
-133.680 MHz -89.120 MHz | 1.000 MHz 6.41146 GHz -54.56 dBm | -51.18 dB -11.21d8 |
-89.120 MHz -45.560 MHz 1.000 MHz 6.49938 GHz -38.49 dém -35.11 de -15.10 dB
-45.560 MHz | -44.560 MHz 1.000 MHz 6.49946 GHz_ -38.72 dBm |
44.560 MHz 45.560 MHz 1.000 MHz 6.59054 GHz .13 dem |
45.560 MHz 89.120 MHz 1.000 MHz 6.59062 GHz -38.99 dBm A |
89.120 MHz 133.680 MHz 1.000 MHz 6.67838 GHz -55.02 dBm -51.64dB | -11.72.d8 |
133,680 MHz 200.000 MHz 1.000 MHz 6.68218 GHz -54.92 dBm -51.54 dB -11.54 dB |
Nig

[

11AX80MIMO_Ant2_6545

Spectrum I

Ref Level 10.00 d8m
Count 100/100

Offset 16.38 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBR<28:

-10 dBm

-20 dei

-30 de

-40 dB

=50 dBm

-60 dB
-70 dBm

-80 dei

CF 6.545 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask

Standard: None ‘

Peak Power -2.39 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

~—-200.000 MHz | -135.120 MHz | 1.000 MHz 6.40074 GHz | -53.53dém | 511508 -11.150B |
-135.120 MHz -90.080 MHz 1.000 MHz 6.41006 GHz -53.50 dBm | -51.12 dB -11,17.d8 |

-90.080 MHz -46.040 MHz 1.000 MHz 6.49890 GHz -37.60 dém -35.21 de -15.20 dB
-46.040 MHz -45.040 MHz 1.000 MHz 6.49898 GHz -37.47 dBm -15.48 dB 7‘
45.040 MHz 46,040 MHz 1.000 MHz 6.59102 GHz -37.92 dBm -15.93dB |
46,040 MHz 90,080 MHz 1.000 MHz 6.59122 GHz -37.90 dBm -15.48 d8 |
90.080 MHz | 135.120 MHz | 1.000 MHz | 6.67998 GHz 54.76 dBm |
135.120 MHz 200.000 MHz 1.000 MHz 6.68142 GHz -54.72 dBm |

w7
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Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX80MIMO_Antl_6625

Spectrum

Ref Level 10.00 d8m
Count 100/100

Offset 16.22 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf=2¢

PABS

-10 dBém

-20 dei
-30 d8

I
|
/

-40 di

<50 dBm

-60 dB

-70 dB

-80 d

CF 6.625 GHz

10001 pts

Spectrum Emission Mask
Peak Power

-3.64 dBm

Span 400.0 MHz
Standard: None |

RBW 1.000 MHz

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit

[ -200.000 MHz _ -133.200 MHz | 1.000 MHz 5.40138 GHz 54.38 dBm 50.74d8 1074 8
-133.200 MHz -88.800 MHz | 1.000 MHz 6.49182 GHz -54.44 dBm | -50.80 dB -10.81dB |

-88,800 MHz -45,400 MHz 1.000 MHz 6.57958 GHz -38.79 dBm -35.16 dB -15.16 dB
-45.400MHz | -44.400 MHz | 1.000 MHz 6.57962 GHz -38.86 dBm 1
44.400 MHz 45,400 MHz 1.000 MHz 6.67038 GHz .42 dBm |
45.400 MHz 88,800 MHz 1.000 MHz 6.67074 GHz -39.34 dBm A |
88.800 MHz 133.200 MHz 1.000 MHz 6.75802 GHz -54.97 dBm -51.33dB | -11.38dB |
133.200 MHz 200.000 MHz 1.000 MHz 6.75870 GHz -54.81 dBm -51.18 d8 -11.18 dB |

w

(L

15:52

11AX80MIMO_Ant2_6625

Spectrum I

Ref Level 10.00 dBm Offset 16.14 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
[ |
-10 dBm —[ T
20 dB /’ -
30 dB e
-40 dBy
~—
=50 dBm
-60 dB
-70 dBm
-80 dei
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.28 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -200.000 MHz | -132.240 MHz | 1.000 MHz 6.49270 GHz 52.01dBm | -50.62dB | -10.62dB
-132.240 MHz -88.160 MHz 1.000 MHz 6.49342 GHz -52.80 dBm | -50.52 dB -10.70 dB |
-88.160 MHz -45.080 MHz 1.000 MHz 6.57982 GHz -35.85 dém -33.56 dB -13.54 dB
-45.080 MHz -44.080 MHz 1.000 MHz 6.57994 GHz -36.01 dBm -33.72dB -14.12dp |
44.080 MHz 45.080 MHz 1.000 MHz 6.67006 GHz -36.96 dBm -34.67 dB -15.07.dB |
45.080 MHz 88.160 MHz 1.000 MHz 6.67018 GHz -36.84 dBm -34.56 dB -14.54 dB |
88.160 MHz 132.240 MHz | 1.000 MHz | 6.75710 GHz -54.71 dBm -52.43 dB |
132,240 MHz 200.000 MHz 1.000 MHz 6.75754 GHz -54.59 dBm 2.30 dB # |
— r
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Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX80MIMO_Antl1_6705

Spectrum

Ref Level 10.00 d8m
Count 100/100

Offset 16.62 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf=2¢

PABS

-10 dBém

-20 dei
-30 d8

|
]
g

-40 dBm

<50 dBm

-60 dB

-70 dB

-80 d

CF 6.705 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask
Peak Power

-3.15 dBm

Standard: None |
RBW 1.000 MHz

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit

[ -200.000 MHz _ -134.160 MHz | 1.000 MHz 5.56038 GHz 3,66 di 50.51d8 105108
-134.160 MHz -89.440 MHz | 1.000 MHz 6.57110 GHz -53.80 dBm | -50.65 dB -10.72 dB |

-89.440 MH2 -45,720 MHz 1.000 MHz 6.62270 GHz -43.97 dBm -40.82 dB -14.12 dB
-45.720MHz | -44.720 MHz | 1.000 MHz 6.65930 GHz -38.00 dBm 1
44.720 MHz 45,720 MHz 1.000 MHz 6.75070 GHz .05 dBm |
45.720 MHz 89,440 MHz 1.000 MHz 6.75086 GHz -39.17 dBm |
89.440 MHz 134.160 MHz 1.000 MHz 6.83862 GHz -54.47 dBm | -11.46 dB |
134.160 MHz 200.000 MHz 1.000 MHz 6.84250 GHz -54.41 dBm -51.26 d8 -11.26 dB |

w

(L

11AX80MIMO_Ant2_6705

Spectrum I

Ref Level 10.00 d8m
Count 100/100

Offset 16.47 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBR<28:

-10 dBm

-20 dei

-30 de

-40 dB

Wil
//

=50 dBm

-60 dB
-70 dBm

-80 dei

CF 6.705 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask

Standard: None ‘

Peak Power -2.47 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

~-200.000 MHz | -133.440 MHz | 1.000 MHz 6.57130 GHz | -52.13dBm | -40.66d8 ___ -0.66 0B |
-133.440 MHz -88.960 MHz 1.000 MHz 6.57166 GHz -52.24 dBm | -49.77 dB -9.80 dB |

-88.960 MHz -45,480 MHz 1.000 MHz 6.61618 GHz -44.06 dBm -41.59 d& -13.62 dB
45480 MHz  -44.480 MHz | 1.000 MHz 6.65954 GHz 36.57 dBm 3410de | -1450dB |
44.480 MHz 45,480 MHz 1.000 MHz 6.75046 GHz -37.98 dBm -35.51dB -15.91dB |
45.480 MHz 88,960 MHz 1.000 MHz 6.75058 GHz -37.88 dBm -35.41 dB -15.39.d8 |
88.960 MHz 133.440 MHz | 1.000 MHz | 6.83838 GHz -54.28 dBm -51.81 dB |
133.440 MHz 200.000 MHz 1.000 MHz 6.83918 GHz -54.27 dBm 1.80 dB X |
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20.SEP.2022

Sporton International Inc. (KunShan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX80MIMO_Antl_6785

Spectrum

Ref Level 10.00 d8m
Count 100/100

Offset 16.64 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf=2¢

PABS

-10 dBém

-20 dei
-30 d8

-40 dl

<50 dBm

-60 dB

-70 dB

-80 d

CF 6.785 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask

Peak Power -3.29 dBm

Standard: None |
RBW 1.000 MHz

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit

[ -200.000 MHz _ -133.680 MHz | 1.000 MHz 5.65082 GHz 53.65 dBm 50.36 dB 1036 dB_
-133.680 MHz -89.120 MHz | 1.000 MHz 6.65134 GHz -53.67 dBm | -50.38 dB -10.38dB |

-89.120 MHz -45.560 MHz 1.000 MHz 6.70038 GHz -45.32 dBm -42.03 d8 -14.86 dB
45560 MHz | -44.560 MHz | 1.000 MHz 673946 GHz | -38.51dem 1
44.560 MHz 45,560 MHz 1.000 MHz 6.83054 GHz .55 dBm |
45.560 MHz 89,120 MHz 1.000 MHz 6.83070 GHz -38.62 dBm " |
89.120 MHz 133.680 MHz 1.000 MHz 6.91842 GHz -54.13 dBm -50.84 dB | -10.91dB |
133.680 MHz 200,000 MHz 1.000 MHz 6.92014 GHz -54.06 dBm -50.77 d8 -10.77 dB |

w

(L

11AX80MIMO_Ant2_6785

Spectrum I

Ref Level 10.00 dBm Offset 16.54 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
[ |
-10 dBm T
] |
-20ds - t—
-30 dB =il = S
-40 dB
-50 dBm
-60 dB
-70 dBm
-80 dei
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.54 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -200.000 MHz | -132.480 MHz | 1.000 MHz 6.65250 GHz S1.11dBm | -48.57dB | 8.57dB
-132.480 MHz -88.320 MHz 1.000 MHz 6.65254 GHz -51.22 dBm | -48.68 dB -8.68 dB |
-88,320 MHz -45,160 MHz 1.000 MHz 6.70102 GHz -42.09 dém -39.55 dB -12.35 dB
-45.160 MHz -44.160 MHz 1.000 MHz 6.73986 GHz -36.17 dBm -33.62dB. -14.02dp |
44.160 MHz 45.160 MHz 1.000 MHz 6.83014 GHz -37.48 dBm -34.93 dB -15.33dB |
45.160 MHz 88.320 MHz 1.000 MHz 6.83022 GHz -37.47 dém -34.93 d& -14.92 dB |
88.320 MHz | 132,480 MHz | 1.000 MHz | 6.91742 GHz -53.61 dBm 51.07 d8 |
132,480 MHz 200.000 MHz 1.000 MHz 6.91794 GHz -53.52 dBm 0.98 dB |
-~
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX80MIMO_Antl_6865

Spectrum

Ref Level 10.00 d8m
Count 100/100

Offset 16.53 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf=2¢

-10 dBém

-20 dei
-30 d8

-40 d

<50 dBm

-60 dB

-70 dB

-80 d

CF 6.865 GHz

10001 pts

Spectrum Emission Mask
Peak Power

Standard: None

-4.36 dBm

Span 400.0 MHz

RBW 1.000 MHz ‘

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit

[ -200.000 MHz _ -133.920 MHz | 1.000 MHz 6.72082 GHz 54.97 dBm 50.61d8 106108
-133.920 MHz -89.280 MHz | 1.000 MHz 6.73114 GHz -55.13 dBm | -50.77 dB -10.79 dB |

-89.280 MHz -45.640 MHz 1.000 MHz 6.81886 GHz -40.20 dBm -35.84 dB -15.75 dB
45640 MHz | -44.640 MHz | 1.000 MHz £81933GHz | -40.15dem | -35.79dB | -1619d8 |
44.640 MHz 640 MHz 1.000 MHz 6.91062 GHz -40.25 dBm .89 dB -16.29 dB |
45,640 MHz 89,280 MHz 1.000 MHz 6.91070 GHz -40.27 dBm -35.92 dB -15.91d8 |
89.280 MHz 133.920 MHz 1.000 MHz 6.99890 GHz -55.14 dBm -50.78 dB | -10.78 dB |
133.920 MHz 200.000 MHz 1.000 MHz 7.00102 GHz -56.43 dBm -52.07 d8 -12.07 dB |

w
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11AX80MIMO_Ant2_6865

Spectrum I

Ref Level 10.00 dBm Offset 16.42 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
|
-10 dBm ﬁ{ 1
-20 dBy / t
-30 de
-40 dem T
=50 dBm
e
-60 dB
-70 dBm
-80 dei
CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.90 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -200.000 MHz | -133.680 MHz | 1.000 MHz 6.73102 GHz S2.21dBm | -49.31dB | 9.31de
-133.680 MHz -89.120 MHz 1.000 MHz 6.73230 GHz -52.07 dBm | -49.17 dB
-89.120 MHz -45.560 MHz 1.000 MHz 6.77954 GHz -43.59 dBm -40.70 dB
-45.560 MHz -44.560 MHz 1.000 MHz 6.81946 GHz -37.23 dBm -34.33 dB 7‘
44.560 MHz 45.560 MHz 1.000 MHz 6.91054 GHz -38.17 dBm -35.28 dB |
45.560 MHz 89.120 MHz 1.000 MHz 6.91058 GHz -38.17 dBm -35.28 dB |
89.120 MHz 133.680 MHz | 1.000 MHz | 6.99858 GHz -54.41 dBm -51.51de |
133,680 MHz 200.000 MHz 1.000 MHz 7.00090 GHz -55.15 dBm 2.26 dB # |
— r
20.SEP.2022

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
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SPORTON LAB. FCC RF TeSt Report Report No. : FR282619G

11AX80MIMO_Antl_6945

Spectrum I l:gz
Ref Level 10.00 dBm Offset 16.53 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
{ |
-10 dBém ]
-30 d8
2
-40d
=50 derm
-60 dB
-70 dB
-80 d
CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -3.79 dBm RBW 1.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -132.720 MHz 1.000 MHz 6.81162 GHz 54.11 dBm ~50.32 dB ~10.32 dB
-132.720 MHz -88.480 MHz | 1.000 MHz 6.81250 GHz -54.11 dBm | -50.32 dB -10.38dB |
-88.480 MHz -45,240 MHz 1.000 MHz 6.85998 GHz -45.13 dém -41.34 d& -13.98 dB
45240 MHz | -44.240MHz | 1.000 MHz 6.89978 GHz -38.38 dBm -34.59 dB 1
44.240 MHz 5.240 MHz 1.000 MHz 6.99022 GHz .99 dem .20 dB |
45.240 MHz 88.480 MHz 1.000 MHz 6.99030 GHz -39.56 dBm -35.77 d& |
88.480 MHz 132.720 MHz 1.000 MHz 7.07770 GHz -56.07 dBm -52.28dB | -12.28d8 |
132,720 MHz 200.000 MHz 1.000 MHz 7.07782 GHz -55.90 dBm -52.11 dB -12.11dB |

) [

11AX80MIMO_Ant2_6945

Spectrum I
Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
| |
-10 dém - ‘
-20 dBy /l
B et \
-30d L _,/
-40 dBy
=50 dBm
-60 dB
-70 dBm
-80 dei
CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.31dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -200.000 MHz | -131.280 MHz | 1.000 MHz 6.81286 GHz S1.60dBm | -49.39dB | 9.30dB
-131.280 MHz -87.520 MHz 1.000 MHz 6.81402 GHz -51.62 dBm | -49.31 dB -9.39.dB |
-87.520 MHz -44.760 MHz 1.000 MHz 6.86198 GHz -42.29 dBm -39.98 dB -12.82 dB
-44.760 MHz -43.760 MHz 1.000 MHz 6.90026 GHz -35.52 dBm ds -13.61dB |
43.760 MHz 44.760 MHz 1.000 MHz 6.98974 GHz -37.55 dBm -15.64 dB |
44.760 MHz 87.520 MHz 1.000 MHz 6.98978 GHz -36.82 dBm -34.51 d& -14.51dB |
87.520 MHz 131.280 MHz | 1.000 MHz | 7.07622 GHz -54.99 dBm -52.68 dB |
131,280 MHz 200.000 MHz 1.000 MHz 7.07650 GHz -54.76 dBm 2.45 dB 8 |
— r
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samranas. FCC RF Test Report

Report No. : FR282619G

11AX80MIMO_Ant1_7025

Spectrum I l:gz
Ref Level 10.00 dBm Offset 16.61 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
|
-10 dBém f l
-20 dei /
-30 d8
-40d
-50 de S
-60 dB
-70 dB
-80 d
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -3.60 dBm RBW 1.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -133.680 MHz 1.000 MHz 6.89058 GHz 53.50 dBm ~49.90 dB 90 dB
-133.680 MHz -89.120 MHz | 1.000 MHz 6.89150 GHz -53.54 dBm | -49.94 dB
-89.120 MHz -45.560 MHz 1.000 MHz 6.97934 GHz -38.89 dém -35.29 d8
45,560 MHz | -44.560 MHz 1.000 MHz 6.97946 GHz -39.16 dBm 1
44.560 MHz 45.560 MHz 1.000 MHz 7.07054 GHz -39.77 dBm |
45.560 MHz 89.120 MHz 1.000 MHz 7.07090 GHz -39.84 dBm |
89.120 MHz 133.680 MHz 1.000 MHz 7.15866 GHz -56.08 dBm | -12.48d8 |
133,680 MHz 200.000 MHz 1.000 MHz 7.15918 GHz -56.06 dBm -52.46 dB -12.46 dB |

) [

11AX80MIMO_Ant2_7025

Spectrum I

Ref Level 10.00 dBm Offset 16.52 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf<2s:

-10 dBm

-20 dei

J
|

-30 de
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=50 dBm
L

-60 d
-70 dBm
-80 dei
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.70 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -200.000 MHz | -133.680 MHz | 1.000 MHz 6.89034 GHz _ 51.48dBm | -48.79dB | 8.79.d8B
-133.680 MHz -89.120 MHz 1.000 MHz 6.89146 GHz -51.53 dBm | -48.84 dB -8.88dB |
-89.120 MHz -45.560 MHz 1.000 MHz 6.93994 GHz -43.60 dBm -40.90 dB -13.65 dB
-45.560 MHz -44.560 MHz 1.000 MHz 6.97946 GHz -37.37 dBm -34.68 dB. -15.08dB |
44.560 MHz 45.560 MHz 1.000 MHz 7.07054 GHz -38.84 dBm -36.15 dB -16.55dB |
45.560 MHz 89.120 MHz 1.000 MHz 7.07070 GHz -38.45 dBm -35.76 d& -15.73 dB |
89.120 MHz 133.680 MHz | 1.000 MHz | 7.15822 GHz -55.54 dBm -52.84 dB |
133,680 MHz 200.000 MHz 1.000 MHz 7.15990 GHz -55.59 dBm 2.89 dB & |
— r
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX160MIMO_Ant1_6025

Spectrum

Ref Level 10.00 d8m
Count 100/100

Offset 16.06 d&

Mode Sweep

@ 1Rm View

Limit
0 dBf=2¢

heck

PABS

-10 dBém

-20 dei
-30 d8

-40 dl

-50 dB

—
|

-60 dB

-70 dB

-80 d

CF 6.025 GHz

10001 pts Span 800.0 MHz

Spectrum Emission Mask
Peak Power

-2.78 dBm

Standard: None |
RBW 2.000 MHz

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit

[ -400.000 MHz _ -260.640 MHz | 2.000 MHz 5.756848 GHz 51.12 dBm 45.34d8 83408
-260.640 MHz -173.760 MHz | 2.000 MHz 5.76448 GHz -51.21 dBm | -48.43 dB -8.45dB |

-173.760 MHz -87.880 MHz 2.000 MHz 5.85152 GHz -44.87 dBm -42.09 dB -14.12 dB
67880 MHz | -86.880 MHz | 2.000 MHz S93716GHz | -37.80dem|  -35.1de 1
86.880 MHz 87,880 MHz 2.000 MHz 6.11284 GHz -36.90 dBm 4.12 dB |
87.880 MHz 173,760 MHz 2.000 MHz 6.19800 GHz -41.93 dBm -39.15 dB |
173.760 MHz 260.640 MHz 2.000 MHz 6.28512 GHz -51.87 dBm -49.09 dB | |
260,640 MHz 400,000 MHz 2.000 MHz 6.28712 GHz -51.84 dBm -49.06 dB |

w

11AX160MIMO_Ant2_6025

Spectrum I

Ref Level 10.00 d8m
Count 100/100

Offset 15.95 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

PABS

0 dBR<28:

-10 dBm

-20 dei

-30 de

-and

-50 dBm
-60 dB

-70 dBm
-80 dei

CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -1.71dBm RBW 2.000 MHz ‘
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -400.000 MHz | -260.160 MHz | 2.000 MHz 5.76368 GHz 4968dBm | 47.97dB | —7.97dB |
-260.160 MHz -173.440 MHz 2.000 MHz 5.76528 GHz -49.75 dBm | -48.05 dB
-173.440 MHz -87.720 MHz 2.000 MHz 5.85232 GHz -42.77 dBm -41.06 dB
-87.720 MHz -86.720 MHz 2.000 MHz 5.93732 GHz -35.60 dBm -33.89 dB 7‘
86.720 MHz 87.720 MHz 2.000 MHz 6.11268 GHz -34.74 dBm -33.03 dB |
87.720 MHz 173.440 MHz 2.000 MHz 6.19168 GHz -39.08 dBm -37.37 d& |
173.440 MHz 260.160 MHz | 2.000 MHz | 6.20232 GHz -40.26 dBm -38.55 dB |
260.160 MHz 400.000 MHz 2.000 MHz 6.28528 GHz -51.85 dBm 0.15 dB B |
— r
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX160MIMO_Antl_6185

Spectrum

Ref Level 10.00 d8m
Count 100/100

Offset 16.40 dB Mode Sweep

@ 1Rm View

Limit ¢heck PABS
0 dBf=2¢

-10 dBém T

|
20 dB ]

-30 d8 =

-40 dl

-50 dBm.
-60 dB

-70 dB

-80 d

CF 6.185 GHz 10001 pts

Span 800.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -3.40 dBm

RBW 2.000 MHz

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit

[ -400.000 MHz __-264.960 MHz | 2.000 MHz 5.91004 GHz 51.50 dBm 48.10dB B8.10d8
-264.960 MHz -176.640 MHz | 2.000 MHz 5.92056 GHz -51.52 dBm | -48.12 dB -8.19.dB |

-176.640 MHz -89.320 MHz 2.000 MHz 6.01208 GHz -44.39 dBm -40.99 dB -13.33 dB
-89.320 MHz | -88.320 MHz | 2.000 MHz 6.00572 GHz -38.62 dBm 1
88.320 MHz 89,320 MHz 2.000 MHz 6.27428 GHz -37.80 dBm |
89.320 MHz 176.640 MHz 2.000 MHz 6.35232 GHz -42.93 dBm |
176.640 MHz 264.960 MHz 2.000 MHz 6.44992 GHz -52.41 dBm | |
264.960 MHz 400,000 MHz 2.000 MHz 6.45488 GHz -52.24 dBm -48.85 dB |

w

11AX160MIMO_Ant2_6185

Spectrum I

Ref Level 10.00 d8m
Count 100/100

Offset 16.37 dB Mode Sweep

@ 1Rm View

Limit ¢heck PABS

0 dBR<28:

-10 dBm
-20 dei { I’

-30 de =

-40 d|

-50.d

-60 dB
-70 dBm

-80 dei

CF 6.185 GHz 10001 pts

Span 800.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -1.96 dBm

RBW 2.000 MHz

20.SEP.2022

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

~—-400.000 MHz | -261.600 MHz | 2.000 MHz 502288 GHz | 49.17 dém | -47.21dB | -7.210B |
-261.600 MHz -174.400 MHz 2.000 MHz 5.92376 GHz -49.18 dBm | -47.22 dB -7.27.dB |

-174.400 MHz -88.200 MHz 2,000 MHz 6.01064 GHz -40.85 dém -38.89 d& -10.90 dB
| -88.200MHz | -87.200 MHz | 2.000 MHz 6.00684 GHz -35.36 dBm 33.40d8 1424d8 |
87.200 MHz 88,200 MHz 2.000 MHz 6.27316 GHz -34.78 dBm -32.82 dB -13.66 dB |
88,200 MHz 174,400 MHz 2.000 MHz 6.,34888 GHz -39.23 dBm -37.27 d8 -10.25dB |
174.400 MHz 261.600 MHz | 2.000 MHz | 6.44584 GHz -52.10 dBm -50.14 dB |
261,600 MHz 400.000 MHz 2.000 MHz 6.44712 GHz -52.16 dBm 0.20 dB |

w7

Sporton International Inc. (KunShan)

TEL : 86-755-8637-9589
FAX: 86-755-8637-9595
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Report No. : FR282619G

11AX160MIMO_Antl_6345

Spectrum I l:gz
Ref Level 10.00 dBm Offset 16.28 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
[ ]
-10 dBém I T
-20 dei l
-30 d8
-40 dl - ™~
=50 dBm:
-60 dB
-70 dB
-80 d
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.59 dBm RBW 2.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~400.000 MHz |__-264.000 MHZ 2.000 MHZ 6.07976 GHz 51.06 dBm ~48.46 dB 8.46 db
-264.000 MHz -176.000 MHz | 2.000 MHz 6.08168 GHz -51.25 dBm | -48.65 dB -8.74dB |
-176.000 MHz -89,000 MHz 2,000 MHz 6.18665 GHz -43.28 dBm -40.68 de -14.30 dB
-89.000 MHz | -88.000 MHz 2.000 MHz 6.25604 GHz_ -38.30 dBm |
88.000 MHz 89.000 MHz 2.000 MHz 6.43396 GHz .88 dem |
89.000 MHz 176.000 MHz 2.000 MHz 6.51648 GHz -42.70 dBm |
176.000 MHz 264.000 MHz 2.000 MHz 6.60864 GHz -52.22 dBm | |
264.000 MHz 400.000 MHz 2.000 MHz 6.60968 GHz -52.19 dBm -49.60 dB |

11AX160MIMO_Ant2_6345

Spectrum I
Ref Level 10.00 dBm Offset 16.23 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28! J
-10 dBm T %
0de / \
-30 de
40 d i
-50 d
-60 dB
-70 dBm
-80 dei
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.02 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -400.000 MHz | -262.080 MHz | 2.000 MHz 6.08264 GHz 49.34dBm | 47.324dB 7.32.dB |
-262.080 MHz -174.720 MHz 2.000 MHz 6.08328 GHz -49.52 dBm | -47.49 dB
-174.720 MHz -88.360 MHz 2.000 MHz 6.18801 GHz -41.09 dBm -39.07 dB
| -88.360 MHz -87.360 MHz 2.000 MH2 6.25668 GHz -36.76 dBm -34.74 dB 1
87.360 MHz 88.360 MHz 2.000 MHz 6.43332 GHz -35.36 dBm -33.34 dB |
88.360 MHz 174,720 MHz 2.000 MHz 6.51832 GHz -41.12 dBm -39.10 d& |
174.720 MHz 262.080 MHz | 2.000 MHz | 6.60696 GHz -52.28 dBm -50.26 dB |
262.080 MHz 400.000 MHz 2.000 MHz 6.60776 GHz -52.24 dBm 0.22 dB . |
— r

20.SEP.2022
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Report No. : FR282619G

11AX160MIMO_Antl_6505

Spectrum l:gz
Ref Level 10.00 dBm Offset 16.29 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
[
-10 dBém T %
-20 dei 1
=0
-30 d8
-40 dBm
50 dBm—————r
-60 dB
-70 dB
-80 d
CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -3.09 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
~400.000 MHz | -264.480 MHZ 2.000 MHZ 6.23256 GHz 51.61 dBm ~48.52 dB 8.52dB_
-264.480 MHz -176.320 MHz | 2.000 MHz 6.24120 GHz -51.59 dBm | -48.50 dB -8.59dB |
-176.320 MHz -89,160 MHz 2,000 MHz 6.32896 GHz -44.62 dBm -41.53 d& -13.55 dB
-89.160 MHz | -88.160 MHz 2.000 MHz 6.41588 GHz_ -38.79 dBm |
88.160 MHz 89.160 MHz 2.000 MHz 6.59412 GHz -38.93 dBm |
89.160 MHz 176.320 MHz 2.000 MHz 6.67944 GHz -45.52 dBm |
176.320 MHz 264.480 MHz 2.000 MHz 6.76896 GHz -52.49 dBm | |
264.480 MHz 400.000 MHz 2.000 MHz 6.76952 GHz -52.40 dBm -49.32 dB |
Nig

11AX160MIMO_Ant2_6505

Spectrum I

Ref Level 10.00 d8m
Count 100/100

Offset 16.26 d&

Mode Sweep

@ 1Rm View

Limit ¢heck PABS

0 dBR<28:

-10 dBm 1
-20 dei

-30 de

-40 dB

=50 dBm—%

-60 dB
-70 dBm

-80 dei

CF 6.505 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Standard: None

RBW 2.000 MHz ‘

Peak Power -2.15dBm
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

~-400.000 MHz | -264.480 MHz | 2.000 MHz 6.23584 GHz | -49.72dem | -47.58dB ___ -7.58.0B |
-264.480 MHz -176.320 MHz 2.000 MHz 6.24064 GHz -49.84 dBm | -47.70 dB -7.72.d8 |

-176.320 MHz -89,160 MHz 2,000 MHz 6.34145 GHz -40.50 dém -38.35 de -11.53 dB
80.160 MHz  -88.160 MHz | 2.000 MHz 6.41588 GHz -36.30 dBm 34.24ds 15.08dB |
88.160 MHz 89,160 MHz 2.000 MHz 6.59412 GHz -36.18 dBm -34.03 dB -14.86 dB |
89.160 MHz 176.320 MHz 2.000 MHz 6.67528 GHz -41.84 dBm -39.69 dB -12.25d8 |
176.320 MHz 264.480 MHz | 2.000 MHz | 6.76928 GHz -52.42 dBm -50.28 dB |
264.480 MHz 400,000 MHz 2.000 MHz 6.77576 GHz -52.37 dBm 0.22 dB § |

— r
20.SEP.2022

Sporton International Inc. (KunShan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX160MIMO_Antl_6665

Spectrum
Ref Level 10.00 dBm Offset 16.48 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBf=2¢
[ |
-10 dBém [ T
=0 ‘ \
-30 d8
-40 d
-50 dBm. L
-60 dB
-70 dB
-80 d
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -2.76 dBm RBW 2.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
~400.000 MHz | -263.520 MHZ 2.000 MHZ 6.40128 GHz 50.76 dBm ~48.01 dB 8.01dB
-263.520 MHz -175.680 MHz | 2.000 MHz 6.40216 GHz -50.80 dBm | -48.04 dB -8.13dB |
-175.680 MHz -88,840 MHz 2,000 MHz 6.49256 GHz -42.38 dBm -39.63 dé -11,92 dB
-88.840 MHz | -87.840 MHz 2.000 MHz 6.57620 GHz_ -37.58 dBm |
87.840 MHz 88.840 MHz 2.000 MHz 6.75380 GHz -39.30 dBm |
88.840 MHz 175.680 MHz 2.000 MHz 6.83944 GHz -45.76 dBm |
175.680 MHz 263.520 MHz 2.000 MHz 6.92840 GHz -51.78 dBm | |
263.520 MHz 400.000 MHz 2.000 MHz 6.93520 GHz -51.62 dBm -48.87 dB |
Nig

11AX160MIMO_Ant2_6665

Spectrum I

Ref Level 10.00 dBm Offset 16.38 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
-10 dBm
-20 dei
f— -
-30 de
-an d
-50.d
]
-60 dB
-70 dBm
-80 dei
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -1.45dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
— -400.000 MHz | -250.680 MHz | 2.000 MHz 6.40240 GHz 4855dBm | -47.10dB | 7.10de
-259.680 MHz -173.120 MHz 2.000 MHz 6.40536 GHz -48.56 dBm | -47.11 d8
-173.120 MHz -87.560 MHz 2.000 MHz 6.49424 GHz -40.21 dBm -38.76 dB
-87.560 MHz -86.560 MHz 2.000 MH2 6.57748 GHz -34.57 dBm -33.11ds 1
86.560 MHz 87.560 MHz 2.000 MHz 6.75252 GHz -35.90 dBm -34.44 dB |
87.560 MHz 173.120 MHz 2.000 MHz 6.83696 GHz -41.73 dBm -40.28 d& |
173.120 MHz 259.680 MHz | 2.000 MHz | 6.92456 GHz -51.79 dBm -50.34 dB |
259.680 MHz 400,000 MHz 2.000 MHz 6.92720 GHz -51.75 dBm 0.30 dB |
-~

20.SEP.2022

Sporton International Inc. (KunShan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

11AX160MIMO_Antl_6825

Spectrum

Ref Level 10.00 d8m
Count 100/100

Offset 16.57 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf=2¢

PABS

-10 dBém

-20 dei
-30 d8

-40 dBm

=50 dBm.
-60 dB

-70 dB

-80 d

CF 6.825 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power

-3.17 dBm

Standard: None
RBW 2.000 MHz

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit

[ -400.000 MHz __-263.520 MHz | 2.000 MHz 5.56104 GHz 50.61 dBm 47.44d8 .44 08
-263.520 MHz -175.680 MHz | 2.000 MHz 6.56160 GHz -50.57 dBm | -47.40 dB -7.42dB |

-175.680 MHz -88.840 MHz 2.000 MHz 6.64992 GHz -43.38 dBm -40.21 dB -12.27 dB
88840 MHz | -87.840MHz | 2.000 MHz 673620GHz | -38.35dem | -35.19dB 1
87.840 MHz 88,840 MHz 2.000 MHz 6.91380 GHz .19 dBm .02 d8 |
88.840 MHz 175.680 MHz 2.000 MHz 6.99000 GHz -44.91 dBm -41.75 dB |
175.680 MHz 263.520 MHz 2.000 MHz 7.08832 GHz -53.38 dBm -50.21dB | -10.24 dB |
263,520 MHz 400,000 MHz 2.000 MHz 7.08880 GHz -53.36 dBm -50.20 dB -10.20 dB |

w

(L

11AX160MIMO_Ant2_6825

Spectrum I

Ref Level 10.00 d8m
Count 100/100

Offset 16.48 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

PABS

0 dBR<28:

-10 dBm

-20 dei

-30 de

-40 dB

-60 dB
-70 dBm

-80 dei

CF 6.825 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -2.34 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit

~—-400.000 MHz | -261.600 MHz | 2.000 MHz 6.56312 GHz | -47.00dBm | -44.67dB | -4.67 dB |
-261.600 MHz -174.400 MHz 2.000 MHz 6.56408 GHz -47.02 dBm | -44.68 dB -4.77 d8 |

-174.400 MHz -88.200 MHz 2,000 MHz 6.65096 GHz -38.67 dém -36.33 d8 -8.36 dB
| -88.200MHz | -87.200 MHz | 2.000 MHz 6.73684 GHz 34.93 dBm de | -13.42d8 |
87.200 MHz 88,200 MHz 2.000 MHz 6.91316 GHz -36.60 dBm -34.26 dB -15.09 dB |
88,200 MHz 174,400 MHz 2.000 MHz 6.98343 GHz -41.24 dBm -38.90 dB -12.38.d8 |
174.400 MHz 261.600 MHz | 2.000 MHz | 7.08624 GHz -53.21 dBm -50.87 dB |
261,600 MHz 400.000 MHz 2.000 MHz 7.08664 GHz -53.22 dBm 0.88 dB J |

— r
20.SEP.2022

Sporton International Inc. (KunShan)
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SPORTON LAB. FCC RF TeSt Report Report No. : FR282619G

11AX160MIMO_Ant1_6985

Spectrum I T
Ref Level 10.00 dBm Offset 16.72 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBR<288
|
-10 dBém ] i
-20 d !
_— o
-30 d
-40 dBm
-S0d
-60 dB
-70 dB
-80 d
CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.10 dBm RBW 2.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-400.000 MHz = -262.560 MHz 2.000 MHz 6.72104 GHz -50.30 dBn | -47.20 dB -7.20d8 |
-262.560 MHz -175.040 MHz | 2.000 MHz 6.72304 GHz -50.31 dBm | -47.20 dB -7.28dB |
-175.040 MHz -88,520 MHz 2,000 MHz 6.81256 GHz -42.04 dém -38.93 d& -11.17.d8 |
-88.520 MHz | -87.520 MHz | 6.89652 GHz -37.43 dBm -34.33dB -15.16dB |
87.520 MHz 88.520 MHz 2. 7.07348 GHz -39.54 dBm -36.43 dB -17.27.dB |
88.520 MHz 175.040 MHz 2.000 MHz 7.15784 GHz -46.35 dBm -43.24 dB -15.45dB |
175.040 MHz 262.560 MHz 2.000 MHz 7.24720 GHz -54.17 dBm -51.07dB | -11.12.dB |
262.560 MHz 400.000 MHz 2.000 MHz 7.24936 GHz -54.10 dBm -51.00 dB -11.00 dB |
— r

11AX160MIMO_Ant2_6985

Spectrum I
Ref Level 10.00 dBm Offset 16.64 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBRM<28!
| =
20d8 —_— '\
-30 de
-40 d|
S0.di ~
-60 dB
-70 dBm
-80 dei
CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.92 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
[ -400.000 MHz | -260.640 MHz 2.000 MHz 6.72432 GHz | 47.35dBm | -45.43dB 5.43 dB |
-260.640 MHz -173.760 MHz 2.000 MHz 6.72448 GHz -47.36 dBm | -45.45 dB |
-173.760 MHz -87.880 MHz 2.000 MHz 6.81184 GHz -39.63 dBm | -37.72 dB -9.77.d8 |
| -87.880 MHz -86.880 MHz 2.000 MH2 6.89716 GHz -34.50 dBm -13.41dp |
86.880 MHz 87.880 MHz 2.000 MHz 7.07284 GHz -36.61 dBm | -15.53dB |
87.880 MHz 173.760 MHz 2.000 MHz 7.15568 GHz -41.90 dBm . -12.27 dB |
173.760 MHz | 260.640 MHz | 2.000 MHz | 7.24504 GHz -53.26 dBm : 2 |
260.640 MHz 400.000 MHz 2.000 MHz 7.24712 GHz -53.24 dBm . . |
~ r
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SPORTON LAB.

FCC RF Test Report

Report No. : FR282619G

Partial RU

In-Band Emissions

Test Result
I\;Irnge Antenna | Freq(MHz) Sl?zue In%léx Result Lt Verdict
26Tone RUO See test graph See test graph PASS
Antl 5935 52Tone | RU37 See test graph See test graph PASS
106Tone | RUS53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant2 5935 52Tone | RU37 See test graph See test graph PASS
106Tone | RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Antl 5955 52Tone | RU37 See test graph See test graph PASS
106Tone | RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant2 5955 52Tone | RU37 See test graph See test graph PASS
106Tone | RUS53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Antl 6175 52Tone | RU37 See test graph See test graph PASS
106Tone | RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant2 6175 52Tone | RU37 See test graph See test graph PASS
106Tone | RUS53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Antl 6415 52Tone | RU40 See test graph See test graph PASS
11AX20 106Tone | RU54 See test graph See test graph PASS
MIMO 26Tone RU8 See test graph See test graph PASS
Ant2 6415 52Tone | RU40 See test graph See test graph PASS
106Tone | RU54 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Antl 6435 52Tone | RU37 See test graph See test graph PASS
106Tone | RUS53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant2 6435 52Tone | RU37 See test graph See test graph PASS
106Tone | RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Antl 6475 52Tone | RU37 See test graph See test graph PASS
106Tone | RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant2 6475 52Tone | RU37 See test graph See test graph PASS
106Tone | RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Antl 6515 52Tone | RU40 See test graph See test graph PASS
106Tone | RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant2 6515 52Tone | RU40 See test graph See test graph PASS
106Tone | RU54 See test graph See test graph PASS
Sporton International Inc. (KunShan) Page Number : A3-1 of 95
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26Tone RUO See test graph See test graph PASS
Antl 6535 52Tone | RU37 See test graph See test graph PASS
106Tone | RUS53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant2 6535 52Tone | RU37 See test graph See test graph PASS
106Tone | RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Antl 6695 52Tone | RU37 See test graph See test graph PASS
106Tone | RUS53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant2 6695 52Tone | RU37 See test graph See test graph PASS
106Tone | RUS53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Antl 6855 52Tone | RU40 See test graph See test graph PASS
106Tone | RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant2 6855 52Tone | RU40 See test graph See test graph PASS
106Tone | RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Antl 6875 52Tone | RU40 See test graph See test graph PASS
106Tone | RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant2 6875 52Tone | RU40 See test graph See test graph PASS
106Tone | RU54 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Antl 6895 52Tone | RU37 See test graph See test graph PASS
106Tone | RUS53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant2 6895 52Tone | RU37 See test graph See test graph PASS
106Tone | RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Antl 6995 52Tone | RU37 See test graph See test graph PASS
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